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Important Information

For assistance within the U.S.A. contact:

International Division
Goodman Company, L.P.
7401 Security Way
Houston, Texas 77040
713-861-2500-Telephone
713-863-2382-Facsimile

For assistance outside the U.S.A. contact:

Index

Functional Parts List 

Illustration and Parts

...................................................................................................

...................................................................................................

Views shown are for parts illustrations only, not servicing procedures.

AR - As Required
NA - Not Available
NS - Not Shown
00000000 - See Note
QTY - Quantity    Example (QTY 3) (If Quantity not shown, Quantity = 1)
M - Model  Example (M1) (If M Code not shown, then part is used on all Models)

Text Codes:

 Example
 M1 - Model#1 
 M2 - Model#2 
 M3 - Model#3 

Expanded Model Nomenclature:

Daikin Manufacturing Company, L.P. is not responsible for personal injury or property damage resulting from 
improper service. Review all service information before beginning repairs.

Warranty service must be performed by an authorized technician, using authorized factory parts. If service is 
required after the warranty expires, Daikin Manufacturing Company, L.P. also recommends contacting an 
authorized technician and using authorized factory parts. 

Daikin Manufacturing Company, L.P. reserves the right to discontinue, or change at any time, specifications or 
designs without notice or without incurring obligations.
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Homeowner Support 
Daikin North America, LLC
19001 Kermier Road
Waller, Texas 77484
855-770-5678-Telephone
713-863-2382-Facsimile

International Division
Daikin North America, LLC
19001 Kermier Road
Waller, Texas 77484
713-861-2500-Telephone
713-863-2382-Facsimile

www.daikincomfort.com
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Functional Parts

Part
No: Description:

153875J FUSE 

2490298 HUMIDITY SENSOR 

2534970 PRINTED CIRCUIT BOARD ASSY. 

2533895 PRINTED CIRCUIT BOARD ASSY. (M3, M4)

2530196 PRINTED CIRCUIT BOARD ASSY. 

2534974 PRINTED CIRCUIT BOARD ASSY. 
(CONTROL) (M4)

2534973 PRINTED CIRCUIT BOARD ASSY. 
(CONTROL) (M3)

2534972 PRINTED CIRCUIT BOARD ASSY. 
(CONTROL) (M2)

2534971 PRINTED CIRCUIT BOARD ASSY. 
(CONTROL) (M1)

4016176 PYROELECTRIC PASSIVE INFRARED 
SENSOR (M1, M2)

1906543 STEPPING MOTOR (QTY 3)

2490414 THERMISTOR ASSY. 

2535233 WIRELESS LAN MODULE 

Expanded Model Nomenclature

M1 - FTXM09VVJU

M2 - FTXM12VVJU

M3 - FTXM18VVJU

M4 - FTXM24VVJU

3RP-D6366 www.daikincomfort.com



FTXM[09,12]VVJU
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FTXM[09,12]VVJU

Ref.

No:

Part

No: Description:

Ref.

No:

Part

No: Description:

Image 1: 

HEAT EXCHANGER ASSY. (M1, M2)25349671

WIRE SPRING ASSY. (8 STAGE) (M1, M2)NA2

SIDE PANEL (LEFT) (M1, M2)NA3

SEALING PLATE (HEAT EXCHANGER) (M1, M2)NA4

SEALING PLATE (H/E BENDING) (M1, M2)NA5

FLARE NUT (M1, M2)119848J6

FLARE NUT (M1, M2)17235467

PUTTY (M1, M2)NA8

PUTTY (M1, M2)NA9

WIRE SPRING ASSY. (4 STAGE) (M1, M2)NA10

FITTING SPRING/ THERMISTOR (M1, M2)380120J11

CROSS FLOW FAN ASSY. (M1, M2)253053412

HEX. SOCKET SCREW (M1, M2)051605J13

DISCH. GRILLE HOR. BLADE (MAIN) (M1, M2)253020414

ROD/ HORIZONTAL VANE (M1, M2)184092215

DISCH. GRILLE HOR. BLADE (SUB) (M1, M2)253020516

ROD/ HORIZONTAL VANE (M1, M2)184092217

SWITCH BOX (M1, M2)253522718

EARTH WIRE (M1, M2)NA19

EARTH WIRE (TERMINAL STRIP) (M1, M2)253523020

EARTH WIRE (POWER PCB) (M1, M2)253523121

WIRELESS LAN MODULE (M1, M2)253523322

WIRE HARNESS (WIRE LESS LAN ADAPTOR) (M1, 

M2)

253019523

WIRELESS LAN PCB BOX (M1, M2)253523424

WIRELESS LAN PCB COVER (M1, M2)253523525

PRINTED CIRCUIT BOARD ASSY. (M1, M2)253019626

PYROELECTRIC PASSIVE INFRARED SENSOR (M1, 

M2)

401617627

WIRE HARNESS (FOR DISPLAY PCB) (M1, M2)253059328

PRINTED CIRCUIT BOARD ASSY. (M1, M2)253497029

WIRE HARNESS (PPI SENSOR) (M1, M2)253019730

INDICATION LAMP COVER (M1, M2)253523631

FUSE (M1, M2)153875J32

INDICATION LAMP COVER BASE (M1, M2)253526933

FAN MOTOR ASSY. (M1, M2)253053634

HUMIDITY SENSOR (M1, M2)249029835

WIRE HARNESS (HIGH VOLTAGE) (M1, M2)249541936

WIRE HARNESS (LOW VOLTAGE) (M1, M2)253059437

EARTH WIRE (M1, M2)NA38

WIRE HARNESS (SENSOR) (M1, M2)253392439

CONDUIT MOUNTING PLATE (M1, M2)253523740

PRINTED CIRCUIT BOARD ASSY. (CONTROL) (M1)253497141

PRINTED CIRCUIT BOARD ASSY. (CONTROL) (M2)253497241

THERMISTOR ASSY. (M1, M2)249041442

INSULATION SHEET (RADIATION) (M1, M2)244438943

SHIELD PLATE (1) (M1, M2)253522844

MOUNTING PLATE (TERMINAL STRIP) (M1, M2)253526745

SHIELD PLATE (TERMINAL REAR) (M1, M2)253526846

TERMINAL BLOCK (M1, M2)190778647

WIRE CLAMP (M1, M2)081284748

WIRE HARNESS (POWER SUPPLY) (M1, M2)253497549

BOTTOM FRAME ASSY. (M1, M2)253523850

MOTOR COVER (CAP) (M1, M2)253525851

FAN BEARING VIBRATION ABSORBER (M1, M2)253523952

Image 1: 

VIBRATIONISOLATOR (M1, M2)249060953

SERVICE COVER (M1, M2)253526054

CAUTION LABEL (ELECTRIC SHOCK) (M1, M2)NA55

PIPING FIXTURE (M1, M2)253526156

SIDE PANEL (RIGHT) ASSY. (M1, M2)253525957

FRONT GRILLE ASSY. (M1, M2)253497758

CONTROL PANEL ASSY. (M1, M2)253525559

PANEL ASSY. (M1, M2)253020260

AIR FILTER (M1, M2)253020361

FRONT GRILLE (SIDE PANEL) R (M1, M2)253525262

SHIELD PLATE (2) ASSY. (M1, M2)253527063

FRONT GRILLE (SIDE PANEL) L (M1, M2)253525364

FRONT GRILLE (DECORATION PANEL) L (M1, M2)253525465

SUPPORT PLATE (M1, M2)253525666

DRAIN PAN ASSY. (M1, M2)253019867

AIR OUTLET (STABILIZER) ASSY. (M1, M2)253524068

GEAR CASE (V-BLADE) (M1, M2)253524969

GEAR (LACK) (M1, M2)253525070

DRAIN PAN (UNDER COVER) (M1, M2)NA71

GEAR (MOTOR) (M1, M2)253524772

DISCH. GRILLE VERT. BLADE (AUTO) (M1, M2)253019973

TAPPING SCREW (M1, M2)NA74

CONNECTING ROD (V-BLADE) (M1, M2)253524175

DRAIN HOSE (M1, M2)253020076

DRAIN PAN ARM (M1, M2)253524277

DRAIN PLUG (M1, M2)602845678

FAN GUARD ASSY. (M1, M2)253525179

CAUTION LABEL (M1, M2)NA80

GEAR CASE (BASE)(H_BLADE) (M1, M2)253524381

GEAR CASE (COVER)(H_BLADE) (M1, M2)253524482

GEAR SHAFT (H_BLADE) (M1, M2)253524583

GEAR 1 (H_BLADE) (M1, M2)253524684

GEAR (MOTOR) (M1, M2)253524785

SHAFT (H_BLADE) (M1, M2)253524886

STEPPING MOTOR (M1, M2)190654387

WIRE HARNESS ASSY. (M1, M2)251110288

DRIP PROOF PLATE (M1, M2)253526289

SEALING PLATE (TOP) (M1, M2)253525790

REMOTE CONTROLLER ASSY. (WITH LABEL) (M1, 

M2)

253526391

PRODUCT LIABILITY CAUTION LABEL (M1, M2)NA92

CAUTION LABEL (FLAMMABLE GAS) (M1, M2)NA93

CAUTION LABEL (HIGH VOLTAGE) (M1, M2)NA94

HOLDER/ REMOTE CONTROLLER (M1, M2)500412295

SCREW SET (M1, M2)NA96

BATTERY KIT (M1, M2)NA97

ACCESSORY SET (SCREW COVER) (M1, M2)253526598

HEAT INSULATION TAPE (M1, M2)081957J99

PHOTOCATALYST FILTER ASSY. (M1, M2)4017130100

DUST COLLECTING ELEMENT FRAME (M1, M2)1597259101

INSTALLATION PLATE LETTER (M1, M2)2535266102
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FTXM[09,12]VVJU

Ref.

No:

Part

No: Description:

Ref.

No:

Part

No: Description:

Expanded Model Nom enclature

M1 - FTXM09VVJU

M2 - FTXM12VVJU

M3 - FTXM18VVJU

M4 - FTXM24VVJU
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FTXM[18,24]VVJU

7 RP-D6366www.daikincomfort.com



FTXM[18,24]VVJU

Ref.

No:

Part

No: Description:

Ref.

No:

Part

No: Description:

Image 1: 

HEAT EXCHANGER ASSY. (M3)25349681

HEAT EXCHANGER ASSY. (M4)25349691

WIRE SPRING ASSY. (8 STAGE) (M3, M4)NA2

SIDE PANEL (LEFT) (M3, M4)NA3

SEALING PLATE (HEAT EXCHANGER) (M3, M4)NA4

SEALING PLATE (H/E BENDING) (M3, M4)NA5

PUTTY (M3, M4)NA6

FLARE NUT (M3)119849J7

FLARE NUT (M4)119850J7

FLARE NUT (M3, M4)17235468

PUTTY (M3, M4)NA9

PUTTY (M3, M4)NA10

WIRE SPRING ASSY. (4 STAGE) (M3, M4)NA11

FITTING SPRING/ THERMISTOR (M3, M4)380120J12

CROSS FLOW FAN ASSY. (M3, M4)253389813

HEX. SOCKET SCREW (M3, M4)051605J14

DISCH. GRILLE HOR. BLADE (MAIN) (M3, M4)253486415

ROD/ HORIZONTAL VANE (M3, M4)184092216

DISCH. GRILLE HOR. BLADE (SUB) (M3, M4)253486517

ROD/ HORIZONTAL VANE (M3, M4)184092218

SWITCH BOX (M3, M4)253522719

EARTH WIRE (M3, M4)NA20

EARTH WIRE (TERMINAL STRIP) (M3, M4)253523021

EARTH WIRE (POWER PCB) (M3, M4)253523122

WIRELESS LAN MODULE (M3, M4)253523323

WIRE HARNESS (WIRE LESS LAN ADAPTOR) (M3, 

M4)

253019524

WIRELESS LAN PCB BOX (M3, M4)253523425

WIRELESS LAN PCB COVER (M3, M4)253523526

PRINTED CIRCUIT BOARD ASSY. (M3, M4)253019627

PRINTED CIRCUIT BOARD ASSY. (M3, M4)253389528

WIRE HARNESS (FOR DISPLAY PCB) (M3, M4)253059329

PRINTED CIRCUIT BOARD ASSY. (M3, M4)253497030

WIRE HARNESS (MP MOTION SENSOR) (M3, M4)253389631

INDICATION LAMP COVER (M3, M4)253523632

FUSE (M3, M4)153875J33

INDICATION LAMP COVER BASE (M3, M4)253526934

FAN MOTOR ASSY. (M3, M4)253527335

HUMIDITY SENSOR (M3, M4)249029836

WIRE HARNESS (HIGH VOLTAGE) (M3, M4)249541937

WIRE HARNESS (LOW VOLTAGE) (M3, M4)253059438

EARTH WIRE (M3, M4)NA39

WIRE HARNESS (SENSOR) (M3, M4)253392440

CONDUIT MOUNTING PLATE (M3, M4)253523741

PRINTED CIRCUIT BOARD ASSY. (CONTROL) (M3)253497342

PRINTED CIRCUIT BOARD ASSY. (CONTROL) (M4)253497442

THERMISTOR ASSY. (M3, M4)249041443

INSULATION SHEET (RADIATION) (M3, M4)244438944

SHIELD PLATE (1) (M3, M4)253522845

MOUNTING PLATE (TERMINAL STRIP) (M3, M4)253526746

SHIELD PLATE (TERMINAL REAR) (M3, M4)253526847

TERMINAL BLOCK (M3, M4)190778648

WIRE CLAMP (M3, M4)081284749

WIRE HARNESS (POWER SUPPLY) (M3, M4)253497550

BOTTOM FRAME ASSY. (M3, M4)253527451

Image 1: 

MOTOR COVER (CAP) (M3, M4)253525852

FAN BEARING VIBRATION ABSORBER (M3, M4)253523953

VIBRATIONISOLATOR (M3, M4)249060954

SERVICE COVER (M3, M4)253526055

CAUTION LABEL (ELECTRIC SHOCK) (M3, M4)NA56

PIPING FIXTURE (M3, M4)253526157

SIDE PANEL (RIGHT) ASSY. (M3, M4)253525958

FRONT GRILLE ASSY. (M3, M4)253497859

CONTROL PANEL ASSY. (M3, M4)253525560

PANEL ASSY. (M3, M4)253486261

AIR FILTER (M3, M4)253486362

FRONT GRILLE (SIDE PANEL) R (M3, M4)253525263

SHIELD PLATE (2) ASSY. (M3, M4)253527064

FRONT GRILLE (SIDE PANEL) L (M3, M4)253525365

FRONT GRILLE (DECORATION PANEL) L (M3, M4)253525466

SUPPORT PLATE (M3, M4)253525667

DRAIN PAN ASSY. (M3, M4)253485968

AIR OUTLET (STABILIZER) ASSY. (M3, M4)253527569

GEAR CASE (V-BLADE) (M3, M4)253524970

GEAR (LACK) (M3, M4)253525071

DRAIN PAN (UNDER COVER) (M3, M4)NA72

GEAR (MOTOR) (M3, M4)253524773

DISCHARGE GRILLE VERT. BLADE (M3, M4)253486074

TAPPING SCREW (M3, M4)NA75

CONNECTING ROD (V-BLADE) (M3, M4)253527676

DRAIN HOSE (M3, M4)253020077

DRAIN PAN ARM (M3, M4)253524278

DRAIN PLUG (M3, M4)602845679

FAN GUARD ASSY. (M3, M4)253527780

CAUTION LABEL (M3, M4)NA81

GEAR CASE (BASE)(H_BLADE) (M3, M4)253524382

GEAR CASE (COVER)(H_BLADE) (M3, M4)253524483

GEAR SHAFT (H_BLADE) (M3, M4)253524584

GEAR 1 (H_BLADE) (M3, M4)253524685

GEAR (MOTOR) (M3, M4)253524786

SHAFT (H_BLADE) (M3, M4)253524887

STEPPING MOTOR (M3, M4)190654388

WIRE HARNESS ASSY. (M3, M4)251110289

DRIP PROOF PLATE (M3, M4)253526290

SEALING PLATE (TOP) (M3, M4)253527891

REMOTE CONTROLLER ASSY. (WITH LABEL) (M3, 

M4)

253527992

PRODUCT LIABILITY CAUTION LABEL (M3, M4)NA93

CAUTION LABEL (FLAMMABLE GAS) (M3, M4)NA94

CAUTION LABEL (HIGH VOLTAGE) (M3, M4)NA95

HOLDER/ REMOTE CONTROLLER (M3, M4)500412296

SCREW SET (M3, M4)NA97

BATTERY KIT (M3, M4)NA98

ACCESSORY SET (SCREW COVER) (M3, M4)253528199

HEAT INSULATION TAPE (M3, M4)081957J100

PHOTOCATALYST FILTER ASSY. (M3, M4)4017130101

DUST COLLECTING ELEMENT FRAME (M3, M4)1597259102

INSTALLATION PLATE LETTER (M3, M4)2535280103
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FTXM[18,24]VVJU

Ref.

No:

Part

No: Description:

Ref.

No:

Part

No: Description:

Expanded Model Nom enclature

M1 - FTXM09VVJU

M2 - FTXM12VVJU

M3 - FTXM18VVJU

M4 - FTXM24VVJU
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